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& P # 2 T- it ICR 16340 3.7V 650mAh
e 2 AR Chinese
Name of Sample | 5 5 Cylindrical lithium-ion battery ICR 16340 3.7V 650mih
English
HohT 1121070074
Sample No.
EI A FRgE AT ) g R AT R 2 7]
Consignor Dongguan HengNail.i New Energy Technology Co., Ltd
b A A g S e s B A B 2]
Manufacturer Dongguan HengNail.i New Energy Technology Co., Ltd
> W Gt R bR D
v, | . /!
#I@]?frf.‘ ST/SG/AC. /Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Test method Section 38.3
= ot eI ((LMJH}M T
1 a8 3
#JE#T(ﬁ ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11 1/Rev. 7

<

Criterion Section 38.3
s
A W [ 2R R i i 915
ppearance Blue Cylinder plastics [ilm shell /
0y F— : . ~J
A% B 9021~07-02 Hrlaeie B 2021-07-13 ~ 2021-08-11
Accepted Date Test Date A
o T RO ; A s R By bl s AR B MR e o L
R Altitude simulation, Thermal test,Vibration, Shock, External shorl
Test ltems circuit, Crush, Forced discharge
AR, ERES AT OIS T GRRAG ARHE-T- ) ST/SG/AC. 10/11/Rev. 7 38. BT
The sample has passed the test items of UN Manual of Tests and Criteria
HmlgE+e |ST/SG/AC. 10/11/Rev. 7 Section 38.3 :
Conclusion

A H Wi (Date) :

&

nf 75 ep A i A Reche

irgeable Lithium Cell./

Comment ’7 %,
' 7a) /]j t\/
FAe ik / R B G 2D
Consignor /
Address Post Code

FuAE
Approver:

R4

Title:

i

g 1R (Viee chi

Gk

Checker:
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E‘f-""j‘ AR B & AR

Name of Test

FREBERSAFREKT

Standard requirement or The

R R

AR

Bz

No. Clause Number of Standard Test Result | Conclusion | Remark
ltems
Ay [ GRS LT
g0 MES ST/SG/AC. 10/ 11 /Rev, T 38,3 LU4GTI W7z 1
1 EE&M LN Manual of Tests and Criteria See Appendix | I’;‘{"{r
Altitude ST/SGAAC. 10/11/Rev. 7 Seetion 38,3 Test Tl ' Passed
simulation =2
B s b dEF
IR Wiy ST/ ColO/1E/Rev. 7 38,3 BRGT2 WLk 2
2 I UN Manual of Tests and Criteria S Anpendix 2 il 4 /
Thermal test  |s7/56/AC. 10/11/Rev. T Section 38,3 Test T2 Bea fppendiz P‘l:i‘;l‘([ '
Lo
& Ve Bl T
5 WIS ST/SG/AC 10/11/Rev. T 38,3 BABGTS Wk 3
3 . #EZJJ UN Manual of Tests and Criteria ‘:.(:n]-li-‘iilmndi\c 2 £k
Vibration ST/SGAAC, 10/11/Rev. T Secvion 282 Test T3 |7 ' Passed
B0 Calas bl T
y MY ST/SG/AC L0/ 11 /Rev. 7 48,4 WL05T WL e
i ; WL 1
4 IN Manual of Tests and Criteria See Appendix & fe
Shock ST/SG/AC. 10/11/Rev. 7 Section 38,3 Test T4 | B ARpeily 2 Pmlod
A IH a8 flbRidE T
) T B WS ST/SG/AC. 10/11/Rev, T 38,3 i43TH W% 5
5 UN Manual of Tests and Criveria E e e B T /
External short |sr/se/ac. 10/11/Rev. 7 Section 383 Test ot Anpendiz [,A'l;if:r‘(l :
circuit T.5 ass
I GRS FdRHE-T
fﬁcﬂi Y ST/SGANC. 10711 /Rev. 7 38,3 ilET6 BB e 6
6 UN Manual of Tests and Criteria See Appendix 6 e
Crush ST/SG/AC. 10/11/Rev. T Section 38,3 Test o ' Passed
T. 6 LR
I ﬁ\' ’uk i el F
i /AC. 10711 /Rev. 7 38,3 iA45TS W de 7
| 4 A
7 gﬁ%JHE& N ‘.hmm ol Tests and Criteria q{.ll‘.Ll.\é;i,:.mijx 7 & /
Forced discharge |sy/so/ac. 10/11/Rev. 7 Seetion 28, Test T ‘ Passed '
! ‘.‘ (40 L
This space intentionally lelt blank
T2
8
#i‘?ﬂ']%ﬁ%‘f* PRIGEL I 22°C-23°C  Ff J/mlL /%
Test Environment Ambient temperature:22C-23C;Ambient humidity:/%
Condition
Foin) 7 B
Test ltem
ORI
2 1A :
Subcontracted Test sogkE | A4 i /
Condition Subcontracted | Name Post Code
Laboratory bk / W, 1E ;
Address Tel
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i) | MR B AR | B
No. Name of Test Items Altitude simulation
S A2 . 5 \—'/T\ 2

2 Bk A RITAT Before RITE After FEIRA | A E| e
S5 Sample Status RE Frsbw k| RE F 358 /E | Mass Loss | Residual | T
Sample Mass ocv Mass ocv OCV | Other
No. /s Y g N /% /% Event

001 (i 17.0369 | 416 | 17.0369 | 416 0. 00 100.00 | ©

1CYC Ful ly charged

ICYCoE 2= e L

002 | jove rursy charged | 17- 0437 4.16 17.0435 | 4.16 0. 00 100.00 | ©

ICYCoE 4 FE

GC Pty smeped. | 169973 .17 16. 9971 1.17 0. 00 100.00 | ©

003

004 | kb o102t |46 | 171022 | 416 0. 00 100.00 | ©

ICYCHE = FE

005 | yeoERe | 16.9476 | 416 | 16,9475 | 4.16 0.00 | 100.00 | ©
006 | spaipoe®®l 1169920 | 4.16 | 16,9918 | 4.16 0.00 | 100.00 | ©
007 | pociomERM ] 16,9869 | 416 | 16.9866 |  4.16 0.00 | 100.00 | 0O
008 | ety | rziiig gl 4 Tl 17,2812 f 4,17 0.00 | 100.00 | ©
009 | ypeairoa®R | 17, 1601 L17 | 17.1600 | 4.17 0.00 | 100.00 | O
010 R 17.1065 |  4.16 | 17.1065 [ 4.16 0. 00 100.00 | ©

23CYC Fully charged

- 2|This space intentionally
VR e A !
/L_F ]'r lel't hlank

&ix: LR V-IRA DMK R-2REL F-#2 K O0-FiR. RARA. AMIR. LHE. LAKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B 9 R B 4 AR ELHIIRTN
No. Name of Test ltems Thermal Lest
S S s AL S
. \ b5 e ji%s Afte .
*—f—u"{: *#'pau}]ké TJJ(A& FJI] Ber()“, h‘hbg; /\ Cr )ﬁ'fgg#j}k %"']"%@‘/_‘Tl ﬁ.%
E Sample Status Bz |[FAREE RZ FF#4-¢, /£ | Mass Loss| Residual | L&
Sample Mass oCcv Mass oCcv OCV | Other
No. g Al e IV % /% | Event
ICYCE A ot 7 098 i 1R 7 035
001 | rereturs o g | 17.0369 | 4.16 17.0354 | 4.09 0. 01 98.32 | ©
. ICYCTE4 7 — : - | =
002 1CYC Fully charged 17. 0435 4. 16 17.0418 £. 09 0.01 98. 32 0
; ICYCTEA T, . - P g i ’ I
003 | iove turty chmreed | 169971 4.17 16. 9941 1. 10 0. 02 98.32 | ©
‘ ICYCTEATE s 109 : - . 5 q
004 | jen ey | 17 1022 16 17.1003 | 4.09 0. 01 98.32 | ©
005 | oelemERL | 16.9475 | 416 | 16.9448 | 1.09 0.02 | 98.32 | o
. 2ACYCTEA T . ] \ B
006 | uscvC Fally charged | 10-9918 1.16 16.9901 1.09 0.01 98. 32 0
007 | gyl | 16.9866 | 416 [ 16.9848 |  4.09 0. 01 98.32 | ©
008 | loemambe | 170en2 0 4. T | 170083 P 4.10 0.02 | 9832 | o
0 u ¥ chargoed
2ACYCTE ATl i P = : qr
009 | uscve rully chargea | 17 1600 4.17 17. 1584 .10 0. 01 98. 32 0
010 SHNER ST 171065 | 416 | 17.1042 | 4.09 0. 01 98.32 | 0

25CYC Fully charged

This space intentionally
lef't hlank

i M E

&ii. LR V-RA D-Migdk R-aLA F-R K 0-Fih. kA, LK. Ta g, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,

No Disassembly.No Rupture & No Fire.
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A5 ; AT E 2 | )
No. Name of Test Items Vibration
#e | MR D Stre RS Aler | ggan g | A wE | b
Yag Sample Status RE FHROE| RE Fr#&d, JE | Mass Loss | Residual k-3
Sample Mass ocv Mass OCV ocv Other
No. o v lg Y, 1% 1% Event
001 R o | 17.0354 | 4.09 | 17.0346 | 4.09 0.00 | 100.00 [ o©
002 | eroEERt oo|1Tons | 409 | 17.0416 | 4.09 0.00 | 100.00 | o
003 | |eroEERe o l16.0941| 410 | 16,9938 | 4.09 0. 00 99. 76 0
004 | |eroesEl 171003 409 | 17.1003 [ 4.08 0. 00 99. 76 0
005 | elwemdmn 169448 409 | 16.9445 | 409 0.00 | 100.00 | o
006 | o ieorcedih glilhieiEnol | 4. 09.f[PTei9gn || 4.09 0.00 | 100.00 | o
007 | podvomeml o 16,9848 4.09 | 16.9841 | 409 0.00 | 100.00 | o
008 | 2eCEeEL, | 17iiies | 4.103| 17. 1179 | 4. 09 0.00 | 99.76 | o
000 | jicEEfy l1nassa| 410 | 171580 | 4.08 0.00 | 99.51 0
010 SR 17.1042 | 4.09 | 17.1040 |  1.09 0.00 | 100.00 | o

25CYC Fully charged

;Ll_‘,l., I-’ This space intentionally
) lel't blank

Hoi: LR VR4 DBk R-ZEEL F—R K 0-RMH. LR, LK. LR, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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A% 1 R B A i
No. ' Name of Test Items Shock

ﬁﬂﬂ‘ﬁﬁ‘ Before

KIE/E After

#E’uﬂ J]‘-:f'n%iyi.’ié

RERA

F 4R

H A,

B2 Samls Stats & 5{-&& wE| ME ﬂ"ﬁ&_‘%/}a Mass Loss | Residual | FL&
Sample Mass oCv Mass OCV ocv Other
No. /g NV /g /N 1% /% Event
001 | lmERL 17,0346 | 409 | 17.0364 | 4.08 0. 00 99.76 | o
002 | oGGEEEL ol a7.o416|  4.09 | 17.0429 | 4.08 0. 00 99.76 | o
003 | joylrEREL | 16.9938|  4.09 | 16.9946 | 4.08 0. 00 9.76 | o
004 | oieEREL 701003 | 408 | 17.1014 | 4.08 0,00 | 100.00 | o
005 | nCiCERRL | 16.9445| 4.09 | 16.9464 | 4.08 0. 00 99.76 | o
006 | ssaricmamud Pl 169901 [ 4090 16.9996 | #4 08 0. 00 99.76 | o
007 | poororEml ] 16.9841 | 4.09 | 16.9860 | 4.08 0. 00 99.76 | o
008 | spiivcsmaiil eletm 1079 |0 4,097 [aq1104 | 4. 08 0. 00 99.76 | o
009 | e 2OGERRL la7oss0 |  4.08 | 17.1590 | 4.08 0. 00 100.00 | ©
010 | poemsRL 171040 | 409 | 17.1056 | 4.08 0. 00 99.76 | ©
rj\—F’I‘ I, This Rp“f“vni:::ll;i:llkilmnl Iy

No Disassembly,No Rupture & No Fire.

Hii: L-R V-RA D-ME4k R-2RE F-AK 0-Rih. LFHA. RME. LHME. TRK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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Az i Kol B 5 A Y1 24
No. Name of Test ltems Fxternal short circuit
2 u 2 2 .w
Ay kA wﬁ?i@ﬁmmﬁ TR 2
Sample No. Sample Status VIR ‘M"mi SpERmilie Other Event
p : G
1CYCHE 4z foth a1 =
001 ICYC Fully charged 131.5 O
. 1CYCHEAs Aol a0 4 -
002 1CYC Fully charged 129. 4 0
. 1CYCHE 4= fe L 5Q 9 .
003 1CYC Fully charged 128.2 &
J LCYCyEAs e 9
004 1CYC Fully charged 129.1 0
- ICYCHE4=7er « X
005 ICYC Fully charged 130. 1 ©
. :35(“1'(:'}‘[:&?‘1;“{'. ng o7
006 95CYC Fully charged 125.1 2
25CYCTEE o ap
007 95CYC Fully charged 126.3 0
25CYCHEAs At 00 9
008 25CYC Fully charged 129.2 0
. 25CYCHE e o7 =
009 95CYC Fully charged lai.g 0
DLV A 45
010 25CVCE A AT 128.5 0

25CYC Fully charged

LR

This space intentionally left

blank

Bx: D-fAMR R-aRZL F-ARK O-AARK. AKX, LK.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture.
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A5 6 REA LA | HE
No. Name of Test Items Crush
J N i ‘ * jod -‘P;‘ )=
Y BaRA Fob @R %k L HIE
g " Max. External Temperature L
Sample No. Sample Status  C Other Event

1CYC 30%7H! 90 &

011 1CYC 50% Capacity 20.8 0

y 1CYC 50% 7 ’

012 1CYC 50% Capacity 20.8 0
ICYC 50%75 % —_

013 1CYC 50% Capacity 20.8 0
ICYC 30%7% 8¢ 90 7

014 ICYC 50% Capacity 20.7 O

= 1CYC 5()'.‘:\"(.;'?[:' v 3

015 1CYC 50% Capacity 20.8 0
25CYC 5057 S5 g .

016 95CYC 50% Capacity 20.8 0
25CYC H0%%E D 4

017 25CYC 50% Capacity 20.8 0
25CYC 0% 4 )

018 25CYC 50% Capacity 20.8 0
95CYC 0%k 5

019 250YC 50% Capaci ty 20.8 o

020 251G SOARA 20. 8 0

25CYC 50% Capacity

LR =1

This space intentionally left
blank

HiE: D-FRAR F-ALK O-Afpik. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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] 7 AR B 4 AR st g
No. Name of Test Items Forced discharge
’#‘ﬁr%% 7#’:5::{”‘\?5} -ﬁ:—’f&fﬂl %_
Sample No. Sample Status Other Event

021 10YC lI(n\l( ;{F?;fﬁ.l#,l-gm 0

022 1CYC ]]"(ll\](!m ?J\ i'-J.i‘liEI:sl'g(!:l 0

023 1CYC ];Jitlm ?l‘ijiirli%n'gwi 0

024 1CYC li?(;?fI(.IZ;‘IEiTi‘.f{r-ll{:n-gm! 0

025 uwrﬁﬁnrf?ﬁifarmwt O

026 ]cyr-ﬁiffliz?ﬂﬁfﬂf1rgud 0

027 ICYCﬁSﬁT??B?S&HgPd 0

028 1CYC lf(:l(lj\b ?;i'fi‘llil_lgn'gvl! 0

029 1CYC lF(ltYl(\IiF/rlri,igcllgl;-rgorl 0

030 1mgmﬁﬁ&mn 0

031 ES(HT?iE:f}i?jrsfiﬁi:rgw|l 0

032 zsr\'l? al'(ll\lli}\L (frijif_-Ltlill'gt-ll 0

033 Eﬁ(NT?iEJIEi:j;%ifﬁirgcwl 0

034 2")(\5?1:’1{1{:‘ ?1\1’2%}]‘1!{3 rged 0

035 25(‘\'(2?;?1( EL /Ii ilj:;;!(:illial‘gl'rl O

036 25CY( _af(”\}r];‘l /lh“fllii rged 0

037 zq(\(Z?Jl(JJ\L ?rizs{clliixl’gsr(I 0

038 25(‘\'(25[-53:1( 1J\t ?riﬁi{clli rged 0

039 25(*\"(‘2 5|(11\1(1}\b 'frii)(r"lillargvci o

040 25fyn??§?}I§E§EEiSEirgpd 0

i DRk F-AL K 0-AMAR. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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